Teileliste AZ6020G

ILLUSTRATED SPARE PARTS LIST
FOR
HIGH SPEED
OVERLOCK STITCH MACHINE

MODELS & DEVICES

AZ6020G  AZ6003G  AZ6016G

- K2 - C —



cstenzel
Text Box
Teileliste AZ6020G


/IN— Y X DRSS

D= Y R b ITAZ6020G-Y5 (F A M) ZEREFMCLTA S 2 b 2ERLTVWE S,
HEI~BIZBEXRETAVEZEZR L TWET,

HEU~YTET N, AHEBRSYTKLCWET,
N=YYJRAPMEBRINTVWE IS —DERNEXAEXIEELBEDLTVET,

)xbuﬁur'A@xEé L%m%ﬁbbfmi?
[ JNiZIBParts No. RUNRVEOEIR

¢ HIEONR=Y YR ML T, SEENEREBRETEFLERDLTWET,

BRIXOBRO TR

W ZON=Y YR MERINTW DM E T HEX OB, Parts No. (Blz T, 2150210)
TREWLET,

% 0020004D3BE 1%, 0020004120004 T HEX T &V,
W LT Fa—THEXORIIABELESEZRBHMLET I,

BB, TONX—Y YR FOEREEL. RBRIVEFSNAESEDHY ETOTCTT
AT &EWN,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of AZ6020G-Y5
with Flat Knife.

The items from No.1 to No.13 contain the standard model.

The following items included No.14 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X Outside
diameter X Width.

[ ] means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.

@ neans this part and model is added to the previons Parts List.

v¢ When plac1ng an order for the parts from this Parts List, please clearly state
the Parts No. (e.g.2150210) which you require so that we can deliver the correct
parts to you.

% When the Part No. is “0020004” , please place an order for the part by showing
“0020004” or “20004”.

v¢ When ordering Air Tube, please inform us of the Part No. and the length.
This Parts List is subject to change without notice.



CONTENTS H 2/

MISCELLANEOUS COVERS(1) « = = = = = = + v = = =+« = - NI—BRE() - - - - 1
" V] (2) ................ ” (2) ...... 2

” " (3) ................ ” (3) ...... 3
MISCELLANEOUS THREAD EYELETS = < « « o ¢« ¢ o o o o o 031151 SR 4
M{SCELLANEOUS CRANKSHAFT & BUSHINGS « « « « « « « ¢ - - TWEUVTy Bk - - 5
NEEDLE BAR DRIVING MECHANISM - - « « « « ¢ « o o o o Stigtem- - - - - - - - - b
KNIFE DRIVING MECHANISM ¢ = + « ¢ ¢ ¢ ¢ o o o s o o o @ }zam ......... 7
PRESSER FOOT MECHANISM =« =« « « « ¢ ¢ o o o o o o o o ﬂlam ......... 8
UPPER LOOPER DRIVING MECHANISM - « - - « « « = « « - - L— itk - - - - - - 9
LOVER LOOPER DRIVING MECHANISM - « = « = « = + = « « - F— R - - - - 10
FEED DRIVING CONTROL MECHANISM « - = « = = « « « - « - HiE Y mEa . - - - - i
FEED DRIVING MECHANISM = « « = « o ¢ ¢ o ¢ o o o o o o = am ......... 12
LUBRICATING MECHANISM ¢ « ¢ « « o « o o o o o o o o o & ﬁ;‘mmm ......... 13
EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZG003G RAXRUHFEFMOANE - - - - - - 14
AZ60166 EXCLUSIVE PARTS « « - + v = = o oo v v oo v GIEFNERBE - - - - 15
“K27 DEVICE(1) » « = o o o o o o o o o o o o o o o o “KZ"%’!(‘) ....... 16
n ” (2) .................... n n” (2) ....... 17
“C" DEVICE + + ¢ = = = o o o o o o o o s o o s o o o “C"gi ......... 18
MISCELLANEOUS SUPPORTING BOARD - « - « = « = + = + « - L 7T S 19
THREAD STAND = =+ = ¢ o o o ¢ o o o o o o o o o o o o RITB + ¢ ¢ v v o o0 e 20
WARNING LABEL ¢ « « = = ¢ ¢ ¢ o ¢ e o o o o o o o o o & LSRRI o oo o oo 21
LIST of MAIN SPARE PARTS « = « « o ¢ ¢ o o o o o o« FTEBRUYAPR: ¢« o o - 22

INDEX +  « o = » = o o o o o s o o o o o o s o o o oo L R 23






MISCELLANEOUS COVERS(1)

Ref.

S N N Y el el sl il ) -

N O N
wW N -

WP NN
O OOooNO o1&~

oL
QOO —

W wWww
o Ol

37

Parts
Na
2100006
2150210
2100014
001123
000644
110045
2100011
160001
2100012
003637

2150015
110012
100001
110031

0020004

0020005

2100053
110016

2150026

2100864

2100863

006816
0032879
0033627

2100875
300004
120017

0020137
005075

ption

Descri

Cloth Pl
Cloth Pl

ate ...........
ate (Lower) =+ =+ « « « «

Rubber Cushion =« « ¢ ¢ ¢ ¢ ¢ o »

Washer

ooooooooooooo

Spring Washer « = « « « « = « «
Screw(M4—0.7X12) « « « « ¢ o « &

Cloth PI

ate Eccentric Bushing - -

Screw(MA—0.7X4) « « « = « « «
Collar(4X9X6mm) = * + « « » + »
Screw(1/8-44X2.5) =+ « « « « « .

Cloth Pl

ate Spring =+ <+ ¢ - - -+ -

Screw(M4—0.7X5) = « « « « « « =«

Lock Nut

oooooooooooo

Stop Screw(M4-0.7Xx12) =+ « - -« -

0il Cap

0-ring(P28) ...........
Top Cover » ¢ ¢ *» * o o o o o o &
Screw(MA—0.7X15) « « « « « « «
Top Cover Gasket = « « « « « « &
0il Reservoir Gasket =+ « « « « -

0il Reservoir s « « « ¢ « » o « «
Screw(1/4-24X8) « « « = « « o -
0il Reservoir Rubber Cushion(Black—colored)BhiE=a A () - -3
0il Reservoir Rubber Cushion(Green—colored)BhiE= A (k) - 1

0il Reservoir Positioning Bar - -

Washer

Screw(M5—=0.8X15) « =+ = « « « «
Drain Hole Seal » « = + « « « « -
Drain Hole Screw(3/8-24x8) - - -

Hh/—Ba (1) 1
Amt .
I Req.
AL —Fh + o o o o o 1
27aRX L —K(F)+ « « - 1
JuAFV—h(F)EARE- -1
A AV I 5
AFYTITyx e oo - 3
JERY o o v o e e e e 3
TxbEV Ty a e oo o 1
HERY ¢ o o v 0 o 0000 1
D 2 1
R o o s e e e e e e e 1
AL UL —hXRXER e o o o 1
IERY » o v o oo e e 9
1= 3 A el }\ ........ 1
ARDISRY o o e e 1
AANF XIS o o o oo 1
O VAN IR RN R 1
oy 7 T 1
HERY ¢ o o 0 v 0 0 00 o 6
EhAA—RoF e o . . 1
?Hﬁfgélfr,)ﬁ DA 22 NI I SR 1
b i [y AN S S SRS 1
HERY ¢ o o v 0 0 000 4

oooooooooooooooooooooooooooooooooooooooo

2049401
000726

Rivet -

WMErEEE. - - - - - - - 4
T/ % e o o o o o o s o 4
HERY o o 0 o 0 0 e e 0o 6
2N > dF N 2T S S R S 1
aﬂ]iZiixlgﬁi e e e e e e e e 1
U‘\/:‘/‘Y --------- 2
BiRSLU—F - ¢ ¢ 0o o 0 o 1
_u:)(ﬁ. ---------- 2

AZ6000G



AZ6006G



MISCELLANEOUS COVERS (2) H /3 —Bak (2) 2

Ref. Parts Amt .
‘N Mo Description ity 44 Req.
1 2150016 Side Cover = « ¢ = ¢ = o ¢ o« BIE D /N—« o o o o o 1
2 110013 Screw(M4-0.7X8) =« « « « ¢ o o - IR oo v e e e e e e 5
3 110001 Screw(M4-0.7X5.4) + = « « - - - IERY e v o0 v e e e e e 1
4 2150018 Eye Guard Holder - « - - - - - - TAT—FR « » == - 1
5 170032 Screw(M4-0.7X5) = « « ¢ o« o - IR e v e e e e 1
6 000010 Conical Spring Washer » « « - - - MNRT o d e o oo o oo 9
7 9150125 Eye Guard - » « « « = + « « + « FAT =R o o o o o v oo 1
8 110076 Screw(M3=0.5X6) « « =+ ¢ o o HIERY o v v e e oo e e 2
9 000444 Washer « = = = ¢ o000 e v A SR 2
10 2150023 Needle Bar Oil Defender - - - - - SHEWZ - - - e e e 1
11 110012 Screw(M4-0.7X5) =« « = o ¢ = o o LIERY ¢ 0 0 0o e e e e e 2
12 2150024 Needle Bar Oil Seal - « « « - - - GHES —L e o e e e e e e 1
13 190015 Screw(M14-2X6) « « « « « « = - - 128 3 2 9
14 2150025 Logo Plate = « « « « ¢ ¢ = « « g —J e o e e e e . 1
15 110106 Screw(M4—0_7)(8) ........ IERY o v v o0 v e e 0. 9
16 390177 “AZ-G” Logo Mark = « « « « - - - AZ—Gud=—2 -« « - . 1
17 390098 Brand Name Plate(68mm)(Red) - - - &&MRGR) « « = ¢« « =+ » - - 1
18 390097 Brand Name Plate(83mm) (Red) - - - &R GR) « « « « « = ¢ ¢ - - 1
19 2100538 Front Cover Latch Spring + « « *BiBASF A NR—F v F X+ - -1
20 0024446 Front Cover Hook =« « « « « « - - BB I N—T 7 -« -« . 1
21 001203 Screw(3/64-40X4.5) « « + « ¢ -+ - IERY + e v e e e e e el 1
22 0020016 Front Cover Hinge Pin- « « « - - BB H X—e vy - - -1
23 003637 Screw(1/8-44X2.5) « « « ¢ « < - IERY « o v oo e e e 2
24 2100024 Front Cover (Right) =« « « ¢ « - - BB A /R— o+ o o o o o 1
25 0024095 Front Cover Hinge Spring - -+ - -®HifxF B X—bVIRRX . « -1
26 2100855 Front Cover Hinge + « « « « « - - Cili E Pa el VAR 1
27 2100534 Chip Guard(Openable) =+ « « - - - IEE R - - oo 1
28 110003 Screw(M3.5-0.6X6) = « « - - - -« IERT e v v o v e e e e 9
29 2129423 Model Plate(Red) =+ + = « - - - - BIKARGR) » = =« = = 0 ¢ 1
30 ———- Threading Chart (See the Table) - RBVE(TERZBH) - - - - - 1
31 2100856 Front Cover Latch e « « ¢ « « « HiBAX b N—FvF - - o . 1
32 110054 Screw(M3-0.5X3.5) « « - - - - HERY « v o o e e e e e e 2

(&) BRXEEZHEXOBRIBEA(T—VES, AHEES0)2BHbLET AN,
Note : Order for Model Plate must be accompanied by model designation(including
symbols of gauge and devices)

Parts No.
Mode 1s Threading Chart
AZ6003G 390650
6016G 390650
6020G 390651

A26000G



AZ6000G



MISCELLANEOUS COVERS (3)

Ref.

25

NN NN [ I N N N Y el el el ) —
B~ ow - ODwoo~Noulh~wN PR oﬁDlecnm-waHg
o

H/\—Ba (3) 3

Parts Amt .
Na Description e % Req.

2100035 Feed Mechanism Cover = <« = <« * ° Y EhoN— e oo e e 1
2100921 Feed Mechanism Cover Gasket - - 3% U B N—=RyFr o - - - 1
110048 Screw(M4-0.7X10) = = = = = = = =« IERY = von e e e 5
2100047 Rubber Cushion = = * = = = = = ST 1
2110027 O-ring(P52) = = = = = = = = = & & %{){%(;P) ......... 1
2110026 Ball Bearing Holder « - « = « « - R7PYVU T« o o o 0 ot 1
110013 Screw(M4-0.7%x8) * = """ """ kxy " - 7
150004 Screw(M4=0.7X6) = = = = = = - RS " n 1
2100961 Seal Plug« « = « « = « ¢ ¢ « « & SERE . - e e e e e e e e e 9
2150022 Pushbutton =+ « « =« « « « « « « & VAR AR 1
2100861 Oil Seal « « = ¢ « ¢ o ¢ o o o FANS —JL o o v e e e e 1
0033024 Retaining Ring =« « « « « « « « i R NIE 3) IV, TSN 9
0068517 Pushbutton Spring + « « « « « « VAR ¥ 2 1
330008 Seal Plug s « « « = « & « o o « & FERE e o e e e e e e e e 1
330000 Seal Plug = = + + = + * « « + « » SERE . e e e e e e e e e e 1
2150017 Fabric Guide Plate =« « « « « - - HRAR -+« » o 0 oo - 1
110064 Screw(M4—0.7X8) « + « « « « « & RS e o v e v e e e e 9

2100918 Tail Cover Gasket - = = « = « - - BHONR—IRYFEY o o o o o 1
2100037 Tail Cover =« « « =« « « « = « « . BHIN— o ¢« o v e e e 1
0036518 Seal Plug e « « « = = « = « + « » EEES . o e e e e e e e e 1
2100873 Ball Bearing Housing =« « « « -« YDA 1
2100874 Ball Bearing Housing Gasket - - - N YU TRy ¥y« o - - - 1
130003 Screw(M4-0.7X7.3) = « « « « « « R e o 0 o e e e e e 3

A76000G



AZ6000G



MISCELLANEOUS THREAD EYELETS BB 4

Ref.

Bcooo\noum-bwmp

— s b s e e
OO 13T WN -

[
o

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

41
42
43
44
45
46

Parts
Na
2100063
110013
0024084
0024083
0024157
0020118
000178
0031111
000177
190016

0032962
0032952
0032971
0024156
2150116

2150124
110001
2150115
006035
000644
000322
2150114
2150110
110073
000653

2150111
2150112
2150132

170049
2150027

110009
0093303
2100229
2150119

110035

2150123
2150120
2150121
000014
110026
0022215

Amt .

Description i % Req.
Thread Guide Plate = « « « = - - ARRAR - - e s e e 1
Screw(M4~0.7X8) « « « « « « « &« IERT ¢ o v o e e e e e e 9
Thread Tension Spring Cap+ + « « KFATFAAXI ¥ v S (L) - - -4
Tension Spring Bushing - - - - - KWEFFy bEIVIEA - - - - 4
Lower Looper Thread Tension Spring F— KfF XK « « « 1
Thread Tension Spring Retainer - AWM F A XF* v 7(F) - - -4
Felt « ¢ ¢ ¢ ¢ ¢ o ¢ ¢ o ¢ « o & A= 72 T T R R R 4
Tension Disc = « « © * « « + « &« BRI« « « + ¢ o ¢ o o o 8
Felt o ¢ o o ¢ o o o o o ¢ o o & 7111,}\ .......... 4
Tension Post(Short) « « = « « « « RETEHBOE - oo - 4
Tension Disc Eyelet » = « « = « RAFERE - - - - c .3
Upper Looper Thread Tension Spring EA— g F A% - . - . 1
Needle Thread Tension Spring - - %@ F X% - - - - |
Needle Thread Tension Spring + - gt8F|WF IR+ - - - e .01
Tension Disc Eyelet for Needle Thread #t4FFH4HE - 1

Needle Thread Eyelet Holder - - - tREHRfI#R - - -« - - - - 1
Screw(M4—0.7X5.4) = « « « « « ERT o v v o v e e e e 3
Needle Thread Eyelet(Right) « - - $FREGH) « » « « « « -« - 1
Screw(9/64-40X7) » « « « » « .« - ERT + v oo v v o e e e 1
Spring Washer « « « « « « = « « RZY T Ty s+ o oo 1
Nut # ¢ + o ¢ ¢ ¢ ¢ o o o o o o & ‘)“‘/ ]\ ........... 1
Needle Thread Eyelet (Left) =« - - $tREEE) - = » « « + « - - 1
Needle Thread Pull-off « - « - - gHREBRY - - oo e e e e e 1
Screw(M4—0.7XT7.5) =+ « « « ¢ « = _ll:*‘:) ........... 1
Knock Pin s = « « o ¢ « o o o & & VN A AR 1
Thread Retainer Plate Support- - /NGREFHK + + = = ¢ ¢ ¢ = - - 1
Thread Retainer Plate. . . . . . INEFIL e » = = on o on o -1
Thread Retainer Spring . . . . . INBFINR « = 0 0 v s s -1
Screw(M2-0.4X4) « = « =« = & u R e v v e e 1
Looper Holder Cover s « « « « « - N—rRB PR o m 1
SCI'GW(M4'0.7X8) ........ lt*c/“ e " om o m om o m om o om o omos 1

Looper Driving Shaft Oil Seal « - A —NEhF A AL —n ¢ = - -1
Looper Holder Cover Spacer(Rubber) A—REHN—RAR—H - - |

Looper Thread Eyelet(Left) =« « + o— %KE(ZE) =+ « = « « - 1
Screw(M4-0.7X10) = = = = = = = = R »nnn e 3
Thread Eyelet Support - « « « - - SRERAAR o e 1
Lower Looper Thread Eyelet « « « FA— 8%« - « « = « - - 1
Upper Looper Thread Eyelet « « « EA— S%R3E - « « = = ¢ - - 1
W&Sher ------------ Ty ?‘/"Y R T N R 2
Screw(M3-0.5x6) = = " " CERY e e e 9
Looper Thread Pipe =« « « « « « RERAT o o v o o0 e e 9

AZ6000G






MISCELLANEOUS CRANKSHAFT & BUSH INGS FWERUITy MR 5

Ref. Parts Ant .
S e Description 5 Req.
1 2150214 Machine PUH ......... JYYF—Y e e 1
2 160007 Screw(M6—1Xx6) =* = = * * = =. RS - =r e 5
3 2100625 Mechanlcal O| Shield Sleeve - - ﬁﬂﬁﬂ!);z})-—:f ...... -1
4 160001 Screw(M4—0.7X4) = * = * = * = sJLRY o= ovomwomw e 3
5 2110184 Corrugeted Washer « « « « « « . . &Eﬂ;t7,'>/*’ ........ 1
6 2110183 Mechanical Oil Shield. - - - . . WEIY o0 1
7 0093090 Crankshaft Ball Bearing(Right) « K= 7YV 7 () . - - -1
8 3100129 Bearing Adapter s = = + ¢ =« « - RT Y TZlr e oo o e -1
9 2150096 Otl Pump Driving Worm. - . - . . Dg—De o oo oo oo -1
10 2150038 Crankshaft Bushing - - - - - . . R yyz e oo o oo -1
1121 2150100 Crankshaft = = = = = = = =« « A% A I :
13 ¢ = = = = = % ® = #ow ow ow o w oEomowowow o omowoEowowomowoEomowomowoamoaowoaow oo
14 160027 Screw(M3—0.5X3) = = = = = = = = xS . v e e e 5
15 2100872 Crankshaft Ball Bearing(Left) « « R—ARFYU LT (L) -« - 1
16 2150039 Crankshaft Bushing - - . . . . . INT T2 e e e e el - 1
17 2100105 Upper Knife Driving Shaft Bushing(Right) L X &7 > 2 (F) 1
18 2150043 Upper Knife'Feed Bar Driving Shaft Bushing Lixd-gasyva . - -2
19 2100117 Upper Knife Driving Shaft Ol Seal Ex =@t ns—n - - -1
20 2150049 Needle Bar Driving Shaft Bushing(Right) #E)7/7M7yva(h) - - - 1
21 2150048 Needle Bar Driving Shaft Bushing(Left) $#y7 /7879va (£) 1
22 003636 Cap Screw(5/16-32%3.5) « = « . - ERY o et i e e e e e -1
23 000526 Casket * = = » * + = » o x s u. P A A 1
24 2150040 Needle Bar Bushing(Upper) - EHET Yy () . . o 1
25 310109 0il Wick = = = = = = = = = =, b oS S SO < 1
26 2150041 Needle Bar Bushing(Lower) - BHET L2 (F) e « o o 1
27 2150046 Upper Looper Driving Shaft Bushing(Front) L1797 () 1
28 2150047 Upper Looper Driving Shaft Bushing(Rear) bv-—rWjyva(§) - - - - 1
29 2100272 Looper Driving Shaft Oil Seal - - A — @A At Ly —n - - - .1
30 2150044 Lower Looper Driving Shaft Bushing(Front) Tw—%7vyva (i) 1
31 2150045 Lower Looper Driving Shaft Bushing(Rear) Fiv—rW/yva(§) - -1
32 2150042 Feed Bar Driving Shaft Bushing(Left) ié‘)ﬁm:7,/,/;l(zg) .1
33 2150069 Seal Plugr + = = = = s s« o u =+ 3 SERE . ¢ a w s s w e s !
34 2100098 Control Lever Shaft Bushing - ﬁg,;;aﬁﬁL//\——ﬁm:f,/;/;L. .1
35 2150050 Needle Bar & Needle Bar Bush|ng C. Set &t+4- @+F§Z7,1:/:1(§ﬂ)1

36 2100642 Needle Bar = = = = = = = = « =+ SHEE - = s v n o oa e

A26000G



-4
-r
(0) - - ------

AZ60006



NEEDLE BAR DRIV ING MECHANISM 1K Aid

Ref.

—
owoo\lovm-hwwpg

[N TN N T N S EEN
~NOoOO oI B~ W -

18
19
20

21
22
23
24
25
26
21
28
29
30

31
32
33
34
35
36
37
38
39
40

41
42
43
44
45
46
47
48
49

Parts
Na
2150105
120049
2100144
160002
2100899
120006
2100137
160003
2150510
2150500

2100136
300008
140003

2100138

2100176
310089

2150051
110006
160016

2100642

2159102
003637
2150057
2150058
000035
110009
2100502
110001
2108004

005345
2100145
110011
0032604
2109200
110002
2150035
3100370
2100152
310005

2100533
310001
2100535
2100536
000393
110013
320008
000567
2150150

6
Amt .
Description R £ Req.
Needle Bar Driving Connecting Rodgt#Em v Ko = ¢ = o 0 o o o 1
Screw(M4—0.7X16) » « « « « « « IERY o 00 v v 0000 . 2
Needle Bar Driving Connecting Rod Pin $HE/ S5 7y - - -1
Screw(M4 0. 7)(5) ........ _u:*:/ ........... 1
Needle Bar Driving Lever - - « - $HEZ S @B - - - - - 1
Screw(Mﬁ—IXIZ) ......... _”:;F/ ........... 1
Collar(12x20X10mm) =« = * < + - ¢ B A S SR PR 1
SCTCW(M5_0.8X5) ........ lt;"(/ ........... 2
Needle Bar Crank Arm, C. Set - -$t&7Z7GH) - - - - - - 1
Needle Bar Driving Shaft - « « - @B/ 5 7@ -« - - - - 1
Needle Bar Crank Arm + « - - - - SHEIS 7 o o o o e e 1
Washer « ¢ ¢ ¢ o ¢ o o o o ¢ o & TTp/F s o s v o o o o o 1
SCTCW(M6_1X18) ......... lt*:‘) ........... 1
Needle Bar Connecting Link - - - &Y Z - - « - - « o - . 1
Needle Bar Connecting Link Pin - &V ZEL ¢ ¢ ¢ o+ - 2
0il Wick =« » « » = o o o « « = & IR 9
Needle Bar Connecting Bracket « - gHifax « « « » « o ¢ - - 1
Screw(M3.5-0.6X10) « « « « « « -« JERT e o o o v e e e e e 1
SCI'C“I(M4T‘0. T%X4 .5) ....... Jl;;%{i} ........... 9
Needle Bar = = » « = = o« « « « « GHEE - =+ ¢ o 0 e 0 e e . 1
Needle Clamp(Y) ......... ﬁ.l-lh)( ........... 1
Needle(System DCXI) ...... §+ ............. 9
SCI’CW(]./8—44X2 5) ....... ll:*“/“ ........... 2
Stitch Plate Support Stay, C. Setﬁ*ﬁﬂ&ﬁ*’“iz(gﬁ) ..... 1
Stitch Plate Support Stay - - - - #HREfIEX=Z - - - - - - - 1
ROIL Pim « = * + = « o o o « o &« B LB v o o e e e e e 1
SCTEW(M4_0.7X8) ........ _\h*‘.\/\\ ........... 6
Stitch Plate Support(Rear) - - - $HREUftE(H#E) - - - - - - - 1
SCI'CW(M4-0.7X5.4) ....... Jh*\‘/“ ........... 1
Stitch Plate(Y5) =« « « « « ¢ « & 12 R R S 1
SCTCW(11/64'40X8.3) ...... ll:*"/“ ........... 2
Stitch Plate Support(Front) « - « $HREUIEGID) - « » » - - - 1
SCTGW(M5—0.8X10) ........ _”:X\/ ........... 92
Rubber Cushion =« « ¢ « « « + « « H A E§§ ........... 1
Needle Guard(Front) ....... ﬁ-l-%b‘ (‘ﬁ‘ﬁ) ......... 1
Screw(M3—0_5X5) ........ _u:;i(:‘/‘\ ........... 1
HR Unit, Complete Set « « « « - - HREBGH) - -« « =+« 1
Tube JOint ........... /\,f'j"%%?. ......... 1
0il Tube(70mm) =+ « =« = = « = - - f%ﬁﬂ/\/r:f(70mm) ...... 1
0i] Wick =« = = = = o » o « « « < W IR 1
HR Felt Holder =+ « < « « « « « HR7Z VT o o o o - - 1
HR Felt « « « o o o o o« ¢« o o o & HR7 )NV h ¢« v ¢ o o o o 1
HR Felt Holder Bracket, C. Set - HREMft&HGH) - » » -« - - 1
HR Felt Holder Bracket - « - - - HRESfTH =« « oo ¢ 0 v e 1
Roll Pinm =« + = « » + « « « « « B LB o v e e e e e 1
SCI‘CW(M4"‘0.7X8) ........ JJ:*‘\) ........... 1
Fitting Stud(Short) « « « « « « - EREERLFGE) - - - - - 1
Seal ¢ ¢ ¢ s e e e e e e e e AR VR 1
HR Unit Bracket » « « « « « « « « HREBLG + « ¢ o 0 o o o o 1

AZ6000G



AZ6000G



KNIFE DRIVING MECHANISM

Ref.

[ I e e el T C el e el B =
O WO~ U WN c>¢>d)\lc>u1#>uahzkxg:

N PO PN DN
OO U1l B~ WM -

N OO
© oo

30

Parts
No

2100160

120049
2100173
160002
2100162
120006
2100161
160003
2150060
2100165

2100164
110035
0020496
000532
110004
0093864
2150020
110012
2100174
2150019

110001
2100009
2150021
0032919
2100166

110046

000688
2100167
2100168

140014

Description

Upper Knife Driving Connecting Rod EXRuw v K
Screw(M4—0.7X16) « =« « « « « «
Driving Lever Pin+ « « « « « « -
Screw(M4-0.7X5) « « « o « « &

Upper Knife Driving Lever « -

Screw(M6=1X12) « « « « « « « &
Collar(10X19X9mm) » « « « « -
Screw(M5-0.8X5) + « « « « - .

Upper Knife Driving Shaft - « - -
Upper Knife Holder Positioner « -

Upper Knife Holder (Flat Type) - -
Screw(M4—0.7X10) « « « « « « «
Upper Knife(Flat Type) - « - - -

Washer ............
Screw(M3.5-0.6X8) =« « ¢ « «
Seal Plug s + + + + » o o + o «
Lower Knife Holder Spring Stop

Screw(M4=0.7X5) « « « « « «
Cloth Plate Rubber Cushion - - -

Front Cover « « « « + « o « « &

Screw(M4-0.7x5.4) -
Cloth Plate Spring Pin « - - -

Lower Knife Holder Locking Plate
Lower Knife Holder Spring+ « - -

Lower Knife Holder =« « « « - -

Screw(M5-0.8x12) = * * = = = »
Guide Pin -

Lower Knife = = = = = = = =« = &

Lower Knife Clamp =+ « « = - - -
Screw(MA—0.7X8) « « « « o o &

* AR 7
Amt .
i % Req.
....... 1

_thF/ ........... 2
BB 1 A A 1
Jh;'ag/ ........... 1
A RGHBE - - - - - - - 1
IERY ¢ ¢ 0 0 v o oo oo 1
HT— e o e e e e e e e 1
HIERY ¢ o v o 0 o 0 o 0o 2
ARGy o e e e e 1
EAZFALTEY ¢ o o . . 1
EARBALGEE) - « ¢ o o . 1
Jl:;i(:// ........... 1
EAXFE) e o o oo e e 1
LA AV R R 1
_LI:*‘T/“ ........... 1
SEES . . o e e e e e e e 1
FARNRZE S o o o o o o 1
IERY o o v v v e e e e e 3
oy ke ) U 1
B R— = v o v o v v v 1
J113%<’5; e ®m o m o m om o omom o om omos 2
/r\ii{pxl‘f7"l: V2R 1
FAXBEVIER « « « o 1
TFARINFR « ¢ o 0 o o 0 o 1
‘F)(;(JE!« .......... 1
_u:*\y‘ ........... 1
ﬁ/f FE‘/ ........ 1
FTAR . = nnn e 1
FARHLZ ¢ ¢ ¢ o o 0 oo 1
_Ll:*“/“ e ®" " = = o= om o= om o me 1

A26000G



AZ6000C



PO NN
wW N —

QNN DN DN
O OWooNJo o1

W W W W
NN R

P owwowww
O OWoo NOo ol

N
[e—

42
43

PRESSER FOOT ECHANISM o 1, 8
Parts Amt .
Na Description A 4 Req.
190080 Adjusting Screw(M10-0.75X30) = - FAEIRY = = = « « = ¢« - - 1
2%88%? Lock Nut = * * = = ** == == By pgogh e %
Presser Spring * * ° ° " " " ° CHHIT N . "t
2150145 Presser B%r . N " ﬁ* ......... -1
2100580 Presser Am Positioning Guide Plnﬁzr.%%ﬂt“/ ------- 1
000482 Spring Pip * * ottt AFYL L 1
2150146 Presser Am Stop = = = = = = * - i o= 5 S NV A 1
110012 SCI‘SW(M4-0.7X5) -------- _[J:;F“/‘\ ----------- 1
2150147 Presser Foot Release Lever « « « FHEH ¢ = = ¢ o o o o o o 1
2150148 Presser Foot Release Lever SpringFBr )R - « « = « « = « 1
170045 SCTCW(M4"0.7X5) ........ _U:*\‘/“ ........... 1
180001 Screw(M4-0.7Xx4.5) « « « « « - PRV 3:: ¥, B 1
2100193 Presser Foot Lifter Lever+ - - - xS L X\—. -« o« . . . 1
170047 Screw(M8-1.25X10) =« « + « « « - IERY o v v oo e e e e e 1
2150138 Presser Foot Lifter Lever Stop * #HxHBEFX L X—X ko ¢ ¢ ]
120010 Screw(M6=1X10) « « « « « « « - - LIERY = o 0 v e e e e e e 1
2100197 Presser Foot Lifter Lever Link -« i/ v N—y>v 7 . -1
2100518 Presser Foot Shaft Collar- - - - ¥#fxghbo— - « - « « « - 1
120017 Screw(M5-0.8X15) » « « « « « - - IERY « oo e v oo e e 1
2100192 Intermediate Lever « « « « « « Wi N—- « -« ., .1
110065 Stop Screw(M4-0.7Xx12) « « « « -« A2 O S
100001 Lock Nut = = = = = = = = = = = =« HPF R e =omomomm 1
2150139 Presser Foot Lifter Lever Sprlng ﬁ!:r_%/va—/\* .1
2100099 Presser Foot Shaft Bushing - W:r:ﬁnﬁ D AVZ- ST |
160007 Serew(ME<TX Q) * * = = ®# = ¢ s o L xsS. = w n m o w w w ous 1
2150140 E’crreesvéé}'r‘GAlrm %:omplete Set - - ﬁ:nm(,%ﬁ) ----- e eo. 1
2100189 Presser Foot Shaft « « « « « - - Wl - - - - - - « el
2150141 Presser Arm --------- I% --------- 1
2100199 Presser Am Hinge Pin+ « « « - - it A 1
160001 Screw(M4—0.7X4) « « « « « « o . IERY o o o v e e v oo 1
2157057 Presser Foot, C. Set(Y5) =« « - «#fc (k) « « « » ¢« « « « « 1
2157000 Presser Foot Hinge - = - - - - - ik S o A R 1
110004 Screw(M3.5-0.6X8) =+ » « « -« - - IERY o v v v v e e e e e 1
2157040 Presser Foot Half-stay =« - « - - BEEER « o 0o s e e e 1
110050 Screw(M3.5-0.6X4.5) =« « « - - - IERY o oo o v e e e e 1
2157020 Presser Foot(Lower) - = - - - - - FL(TF) o v o o o o o o o 1
0034535 Thread Chain Guide <+ « - « « « - ERIVAR -« + oo 00 1
004237 Screw(3/32-56X2.6) « » + + o o IERY o« v v v v e e e e e 1
2157205 Presser Foot Stitch Tongue(Y5) +JIU« « « « ¢ ¢ ¢ o ¢ o o o 1
2107643 Finger Guard =+ « « = « « = « « « TAVHIH =R oo oo o 1
000444 Washer « « « « o ¢ o o o o« o o« & A AV ST S R P 1
005036 Screw(1/8-44X5.6) « « + « « o - IERY » o v v e e e e e e 1

e e e N e e el el el - e
SOWoo~NoohwN R o@m\lmmbwmp‘gm
-

AZ6000G



AZ6000G



UPPER LOOPER DRIVING MECHANISM L—/ 1%

W WWLWWLWWWwWww LoD PPN NEFEPEPEFRP R RFRPRFRPRPFRPPFPRPF R [ 0

Parts
No

2100900

120049
2100088
2150071

120006
2150070
2150072
2150075
2100161

160001

2150130
110009
2150515
2150084
2100227
130001
110071
2100884
2100221
300008

140004
2100903
160002
310089
2100667
000629
2100892
310065
2109322
210009

000779
120013
2100854
2150117
000014
110002
2100890

9
Amt .
Description h 22 Req.
Looper Driving Lever Connecting Rodrv—/ %my Ko ¢ o 0 0 o o 1
Screw(M4-0.7x16) = = = = = = * = R mrr e 4
Connecting Rod Swing—-proof « « «#RLIERX « ¢ « « o« o o o 2
Upper Looper Driving Lever <« < « b— "l « « - = - - - 1
SCI‘CW(M6_1_X_12) --------- _ll:*?\/‘\ L, "% om om o m omoEomomos 1
Looper Driving Shaft - « - - - ba—o%ggg ot 1
Driving Shaft Thrust Ringes « =« « AZARY U T« o ¢ ¢ o o 1
Driving Shaft Thrust Ring+ « « - XA FY T = = o o - 1
Collar(10X19X9mm) « « « « + =« - B e o e e e e e e e 1
Screw(M4-0.7x4) = ===~ Ry e o vonnn 2
Upper Looper Thread Pull-off -+« « EA— %Y -« - -« - - 1
Screw(M4—0_7x8) ........ _u:*\/ ........... 2
Upper Looper Bar Crank Arm, C. Set b — X725 7 (H) -1
Upper Looper Bar Guide Bushing « A —RENAZNL -« « - - - . 1
Upper Looper Bar Guide Cover + - A—RENE - - - - -« - - 1
Screw(M2.5-0.45X6) + « « o + < - R« oo v e o0 e e e 1
Screw(M2_5—0.45X6) ....... _”:*x‘j ........... 1
Upper Looper Bar Guide, Complete SetA— SN GH) - - - - - 1
Upper Looper Bar Crank Arm + « - EA—2RI 5T « ¢« ¢ o o 1
Washer « + ¢ ¢ ¢ ¢ o o o o o o & Ly I R R 1
SCrew(MB—leﬁ) ......... _ﬂ:*:‘/‘\ ........... 1
Upper Looper Bar Crank Arm Pin « EaA—2RIS5 7 ¢« 1
Screw(MA=0.7TX5) = ¢ = o o o = = IERY o o o o v oo e e e 1
0i1 Wick =+ « « » = » = « o o o « o 1
Upper Looper Bart « « « = « « - - JISYAY - R 1
Seal Plug « « « « « « « o o o « & %‘ﬁ% ............ 1
Upper Looper Bar Guide =« « « -+ - =R+ o v e e e e 1
()i]ing Felt » « o « o ¢ ¢ o o « & A=Y 72 SR I TP 2
Upper Looper(for Needle Size #9~14) A — X($+FEFH#I~14H) -1
Screw(1/8—44>(3.2) ....... _u:;,’(\‘/“ ........... 1
Standard Pin =« « ¢ ¢ ¢ « o ¢ o & HAEL L« ¢ o 0 000 1
Screw(M6—1X15) « « « + ¢ « « o & JERY ¢ o o o v o e e e A
Upper Looper Supplementary Thread Eyelet LA — S#HBIRE - -1
Lower Looper Thread Pull-off « « FA— NK#Y « + « « o - o 1
Washer « ¢« ¢ ¢« ¢ o o o o o o o & YT/ Fp e o o o o o o o o 1
Screw(M3—0.5X5) =« = « o o o o« RS o o o oo e e e e e 1
Upper Looper Bar, C. Set =« « « « Jb— N@B(H) « - -« = - - ¢ 1

AZ6000G



10

AZ6000G



LOWER LOGOPER DRIV ING MECHANISM T —/ 1% 10

Ref.

N W T SNy RN —

17
18

Parts
Na
2100215
120049
2100088
2150076
120006
2100902
2100161
160003
2100219
2100211

300008
140002
2150118
110009
2109347
2109201
110036
180014

Amt .

B A& Req.

Looper Driving Lever Connecting Rod p—s%my K ¢ ¢ o o o - 1
SCTCW(M4_0.7X16) -------- _ll:/"F“j PO R N L I 4
Connecting Rod Swing-proof = <« *#EL kX = = « = ¢ ¢ = « « 1
Lower Looper Driving Lever < = « FA— \dglgg - + - < =« - - 1
SCTEW(MG_IXIZ) ......... lh*‘\) ........... 1
Driving Shaft Thrust Ring* * = * 2 A RFL—F =+ =« + « 1
COH&I‘(IOXngSmm) ....... 175‘— ........... 1
SCICW(M5—0.8X5) ........ ll:;i(“/ S L 3
Looper Driving Shaft =« « = - - . J— NGl ¢ s v e e e e e 1
Lower Looper Holder Am= = = - - TFRA—IRE e o oo e e 1
Washer « ¢ ¢ ¢ ¢ o o ¢ ¢ ¢ o o & 17\\/:‘/,\7 .......... 1
Screw(M6—1X14) ......... _IJ:*:‘/“ ........... 1
Thread Pull-off « « « = « « « - = TA—REREZEY -« - - 1
SCTGW(M4—0.7X8) ........ JJ:*;/“ ........... 1
Lower Looper =« « ¢ = « « « « « I A R 1
Needle Guard(Rear) =+ « « « + - - BT (L) » + o o o o e e 1
Screw(M3—0.5X6.5) ....... ﬂ:*f/“ ........... 1

Screwed Pin(M3-0.5X4.5) « « « c BV RY » ¢ o o 0000 e 1

AZ6000G



11

AZ6000G



FEED DRIV ING CONTROL ECHANISM AIX V) SRETHE

Ref.

QORI NN NN NN NN NP R RPRPRRPRRPRPRPRRER R —
O OWoOo~NOoO oI WN - QWO IO T~ WNE onooo\loum-bwmpg

W W ww
o -

PP oLwwww
O O o N o ol

B e o
o

45

Parts
Na

2150064

120006
2100251
300000
100002
000669
2150075
0095027
2100248
2100249

140001
2100266
2100242
2100241
2100243
2100244

140000
2150065
2150066
2100288

160007
2100671
2100672
2100673
2100674

110033
2100269
2100252
0068202
2100253

2100262
2100267
160001
000690
2100256
0020538
2100263
000528
000561
100000

190001
2100271
110016
0020350
110017

11
Amt .

Description 5 £ Req.
Main Feed Bar Lever « « « - - - - {:fé%_) (D L 1
Screw(Mﬁ—lxlz) ......... Jt*/ ........... 4
Main Feed Bar Lever Pin+ - - - - BREYLN—EY s oo e 1
Washer =« * ¢ o o o o ¢ ¢ o o o & LA AV NI TR RSP 3
Nut ¢ ¢ o o o o ¢ o o o ¢ o o o @ B l\ ........... 1
Washer « ¢ ¢ + ¢ ¢ ¢ ¢ o o o o & T/ d o o o o o o o o o 2
Thrust Plate =« « « « « = « « « AGAPMNLIV—F - o 0o 1
Retaining Ring =+ « « » « « « - 3 S IV AR BN 1
Main Feed Bar Connection + + « +BREUY YT « « « « « « - . 1
Connection Bushing =+ « « « « - - BEVI VI Ty o o1
Screw(M5—0_5X12) ........ _I_I_-‘;i(‘/“ ........... 1
Feed Bar, Complete Set - - - - ALYV EGEH) « « - -« - 1
Main Feed Bar = « + + o + + o o « BBEY B e o oo o e e e 1
Differential Feed Bar » - - - - - BIEUHB -« ¢ ¢ o o o o o 1
Differential Feed Bar Connection REV Y 7 « « = « « « « . 1
Connection Bushing =« « « « « « - RSN YL RS
Screw(M5-0.5%15.5) = « « « « « IERD ¢ o v o v e e e e e 1
Feed Bar Driving Shaft - - - - - -k I 1
Feed Bar Driving Shaft Lever - - XU - - - - - - - + - 1
Connecting Rod Pin « « « « « - FEVary Ry« o ¢ 0 o . 1
XE) " toromoromomow g HIS, mooEom o om oo 1
%Cﬂﬁg%%t}al%ocker Complete Setéﬁ%)%(%ﬂ) D
Differential Rocker » « « « « « -« AIXYBE: « - - - - |
Differential Regulating Slider « X5 A4 &+« « « « - . !
Differential Regulating Slider Cap 1545?% e o0l
SCI'CW(Mg 0 5 ) ----------------- 2
Differential Lever(nght), C. Set Ebl//\-—(:{a)(&ﬁ) e e e 01
Slider Link = = = = = = = = = = = =2 j7 /{ 57 ) % ;7 ....... 1
Retaining Ring « = = = = « « - "2 b T Uy e e 1
Slider Link Pin- « « « ¢ « « - YOS Z R ANYAVE . 1
Differential Lever(Right) - - - - ZBHLN—(F) » + « « « - - 1
Collar(10X17X8mm) » = « - - - - BT— e o o e e e e e e e 1
SCTCW(M4_0.7><4) ........ _U:*/ ........... 2
Spring Pin « = +« ¢« ¢ ¢ ¢ o o o ALY TEY « ¢ o o o o o 1
Differential Lever Spring -« « + « ZBIL N— XK - « ¢ = ¢ . 1
O-ring(P7) « « « « o + ¢« o o« o & OUY T e o v v oo v v v 1
Differential Lever(Left) - - « - ZBHLX—(E) - « - - « - - 1
Washer =+ « + ¢ ¢ ¢ ¢ ¢ ¢ o o o & Ly Y I 1
Conical Spring Washer s « « « « - MANRXT O % e o o oo o o 1
Adjusting Nut « « « « ¢« ¢ « « « BEF R e e e e e . 1
Adjusting Screw(M6-1X11.5, M4.5-0.5X4)FHMERY + » « «» - - 1
Differential Feed Graduation - -XVHEHK: - - - - - - - - 1
Screw(M4—0_7X15) ........ _lt*:‘/“ ........... 2
Differential Lever Stop -+ - - - - ZELUN—XRhysXe oo 2
SCTCW(M5—0.8X8) ........ _u:*:‘/“ ........... 2

AL6000G



12

AZ6000G



FEED DRIV ING MECHANISM

Ref.
No

1
2
3
4
5
6
7
8
9
0

1

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
21
28
29
30

31
32
33
34
35

Parts
Na

2100865

110064
110004
2100866
2100867
2100869
2100870
2100868
2150063
160007

2100602

160001
2100283
2100281

130002
2100280
2100284
0020401
2100277
2100278

2100275
2100276
180002
110070
2100289
0023473
2100279
180003
160003
2109005

2109006
2109067
110026
2150067
130003

X B 12

Amt .

Description i % Req.
Feed Bar Guide Support = = - - - BVETARFYFR—FK - - - -1
SCI‘CW(M4_0.7X8) ........ _”:*/ ........... 4
Screw(M3.5-0.6X8) =« « « « « o & IERY o o v o oo 0 0 o o 5
Feed Bar Shield(Front) =« « « - -« BVEBY—NVED) 1
Feed Bar Shield(Rear) « « + = - - RXVEY—NVEE) - - - - - - 1
Feed Bar Shield Guide « « « - - - RIBY—AHAR - - - - 1
Feed Bar Guide « « = « « + « « FEUBT AR o o o o ot 9
Feed Bar Shield(Upper) « « « « - RIBY—(L) o o o o 1
Feed Bar Guide Bushing =« « - - - EYVEFA R T2 o o1
Screw(MS—lXG) ......... _”:*C/“ ........... 1
Feed Bar Block(Rear) Shaft - - - MEy(#&)dh - - - - - - - - 1
SCTCW(M4"0.7X4) ........ JJ:*/ ........... 1
Feed Bar Block(Rear) =« » « « - FEJ(FR) =« » v o o e e e 1
Feed Bar Block(Rear) Lid « - - - ABJ(#)E - - - - - - - - - 1
SCI'EW(M3_0.5X6) ........ _lh*/ ........... 1
Feed Bar Block(Front) + - - - - - BRI « « ¢ 0 0 0 e . e 1
Eccentric Pin Holder =+ « « « « - XYV VRAE - - -1
Feed Dog Eccentric Pin =+ « - - - EYVITXELVEY - o oo . 1
Feed Dog Eccentric =« + « « « - - FEYVIZHRY « v 0. 1
Roller Bearing =+ « = « « « « « - =—FRART YT o o o - 1
Feed Dog Driving Connecting Rod* XVwy R« « « ¢« ¢« o« . 1
Feed Dog Regulating Eccentric - - XV R&H~x*EY » - + - - - 1
SCTCW(M3—0.5X4) ........ _[h;"(/ ........... 2
SCTCW(M3—0.5)<6.3) ....... lt;ﬁi) ........... 1
Feed Dog Regulating Plate Spring EVRREH LV — IR « - -1
Feed Dog Regulating Plate- - - - ZVUFREH S LV—b - -+« - - 1
Feed Dog Regulating Gear - - - - X VFHAEHXT - - « -+« - - 1
SCTCW(M5_0.8X8) ........ _u:*:‘/“ ........... 1
Screw(M5=0.8X5) + ¢ ¢ « o o« o & IERY ¢ o 0 0 oo o v o . 3
Differential Feed Dog(Y5) + « « «HijREY = « + « « = « « « « 1
Main Feed Dog+ « = « + « o « « » 7220 3) B 1
Auxiliary Feed Dog =« + « « « « - /J\%) ........... 1
SCTCW(Mg"O.SXG) ........ _l.t*/ ........... 1
Connecting Rod Cover =+ « « « - - EYVoy RhR—- « - ¢ .. 1
Screw(M4—0.7)(7.3) ....... lt;?i} ........... 9

AZ60006



A26000G



LUBRICATING MECHANISM 2 did

Ref. Parts Amt .
No _Na Description f 4 Req.
1 2100935 Oil Pump, Complete Set + - - - - RO H) « +co0o0 oot 1
2 2100363 Worm Wheel « « « « « ¢« ¢« o DA —BRA—)b e o o oo 1
3 160001 SCI'CW(M4"0.7X4) ........ _u:*/ ........... 4
4 110016 Screw(M4—0.TX15) « « = + + « « [ I 2
5 001820 Screw(1/4-40X5) =+ « « ¢ o « o & 125 3 2 1
6 000567 Seal * ¢ v o e e e e e e e e o AR VI I R R 2
7 2150201 0il Tube, Complete Set =« « « - - BHASNALHE) - -0 0 0 e 1
8 3100370 Oil Tube Fitting One Way End - - FOERKFE - - - - « - « « 4
9 0031831 0il Tube Clamp = « « « « « « « - BEGRER « » ¢ o o o o 0 o o . 7
10 2150206 0il Tube(4.6X6.4X220mm) « + + *JBGHASA T+« =« o o o o - 1
11 320008 Oil Tube Fitting Stud(M6-1) « - - BHREFRNAL b = « = ¢ - -+ - 2
12 2100958 Suction Tube, C. Set - - - - . . lﬂ)\/\,(j(;sg) ...... -1
13 3100371 Oil Tube Fitting Two Way =« - . -WHWIEOEHKE . . . . . .. -1
14 2100369 Oil Tube(4.6X6.4X36.5mm) - . &W XA S . . . . . .. -1
15 2100957 0il Filter * * * = = = = = = = CaREGE . "t v s s 1
16 2100926 Suction Pipe (Upper), C. Set« « - BARRAF (L) G - « + . . 1
17 2100927 Suction Tube(4X6X 18mm) . . . IBAIRAL T+ v n a e w s 1
18 2100928 Suction Tube(2.5X4X60mm) =« « ~BRAINRA TS« « o ¢« o ¢ o o ¢ 1
19 2100929 Suction Pipe(Upper) = = = = = - BANRAT(E) « « « ¢ o o o 1
20 310073 Felt = = = * = = = = =« =« =« « « . 71}1/}\ e " " m o m = = om o= 1
21 2150202 Oil Tube, Complete Set =+ « « « - KWL T(RE) o oo e e ]
22 2150207 Oil Tube(4.6X6.4X320mm) + » - - FEBI/SA T+ = = 0 ¢ o o v 1
23 320009 0il Tube Fitting Stud(Long) (M6-1) BREFEHRA L () « + - - - - 1
24 2150095 Oil Pressure Regulating Valve, C. Set FREFHGH) - - - - - - 1
25 2150094 Oil Pressure Regulating Valve « - fRBEFE « - « « = =« = « o - ¢ 1
26 0080503 Oil Pressure Regulating Ball - - fBEXR—AF -« « « - - « - ¢ 1
27 0030748 Guide Pin s s AR - o :
98 2150097 = Quriog n i wwwwow o I R 1
29 006861 Adjustmg Screw(1/4-40X5) - « <FREIRT « « « + ¢ o o o . 1
30 000419 Nut » « = = = = = = = = = ¢ =« e R e e 1
31 3100060 0il Filter Cap =« = « « « « « « AANT ANZXy T - - ¢ 1
32 110045 Screw(M4-0.7X12) « « =« « « « - - IERY ¢ o 0o e e v e e 3
33 3100061 O-ring(P42) » » + « = + = = + « OUL e v oo v v e e v 1
34 3100345 0il Filter =« « = ¢ ¢ « ¢ o o ¢ & FANVT LNVE « o o o oo 1
35 3100329 Filter Housing <« « « « « « « « - AFANT 4 NVIHFE- - - - - 1
36 2150055 0il Pipe, C. Set =+ + « « « « « FANRALSHE) » - - - - - 1
37 2150056 0i] Pipe = * = = + = « = « « « FANIAL T o v oo e e 1
38 310081 0il Wick « ¢ « « = = o ¢ o « & R 1
39 2100896 0il Pipe, C. Set =+ « + = ¢ « « FANRAL S (H) » » ¢« - - - 1
40 2100895 0il Pipe = = ¢ ¢ ¢ « o ¢ ¢ o« - . FANINAL T ¢ o o o o oo 1
41 000456 Seal Plug e « » « « + = = » o « EERE . v e e e e e e 1
472 310090 0il Wick « + ¢ = ¢ o o o o « « & b1 RS SIRRRR SIR SR S 1
43 2100032 0il Sight Gauge « + « « = « « « FANGT —T o o o oo 1
44 0020538 O-ring(PT) =+ + + ¢ = = o« o « « OUYZ v v vea e e e 1
45 110053 Screw(M6=1X8) « « « « ¢ « ¢ « IERY ¢ o o o0 0o e e 3
46 320010 0il Tube Fitting Stud(1/4-40) - - EHFEXRAL L - - - = - - - - 2

AZ6000G



14

UPPER KNIFE (Angled Type)

By 0
YN

4
5

AZ6003G

10

AZ6000G



EXCLUSIVE PARTS for UPPER KNIFE (Angled Type), AZ6003G £ A X B UYITTIERER

Ref.

3

OWONADUTAWN

[N

Parts
Na
2100385
0020491
2101435
2100354
140012
2100349
2100353
110038
000665
2157050

2157000
110004
2157020
2157200
2107643
000444
005036
0034535
004237
2157040

110050
2108003
2109320
0060297

Description s Z2
Upper Knife Holder <« = ¢ ¢« - . EAXAZRTFAY(H) - - -
Upper Knife- * * * " **** R . e
Upper Knife Clamp=* * ¢ = = = = . I 3.3 ;& AU
Upper Knife Chip Guard = = = * )ik DRI
Screw(M4-0.7x18.5) * * * * = * * Xy "
Upper Knife Clamp Plate s « = =« - Az - - - -
Upper Knife Stop =« = = = = * ° e bEAZRR RS m
Screw(M2.5-0.45x4.5) = = = = - ° T 2B BRI
Washer = = = =« = & = & = & =« = @ /% « = s s 5 1 »
Presser Foot, C. Set(04) * * * " (). " " " " " "
Presser Foot Hinge =+ + « « « « « ey o oo o
Screw(M3.5-0.6X8) =« « « « « « & IERY « o o 0 0 o o
Presser Foot(Lower) « « « « « « - T (F) e ¢ ¢ o o o o
Presser Foot Stitch Tongue(04) < JIN« o « « = « ¢ ¢« « &
Finger Guard =« « « « « « « « + . T4V EH—K - - - .
Washer ............. 7\\/\‘/.\, .......
Screw(1/8-44X5.6) = = « « « - - IERY e v v o0 v
Thread Chain Guide =« « « « - - - EBEAR « « « -
Screw(3/32-56X2.6) = « « - - - - IERY ¢ o v v v o e
Presser Foot Half-stay - - - - - YEER 0
Screw(M3.5-0.6X4.5) = = = * . 1% S NN
Stitch Plate(04) =« = = « = - - e AR
Upper Looper = * = = = * = == c Fa— R mn s
Pige » """ rmrnne e Py e o e

AZ60006



15

AZ6016G

1

11

AZ6000C




AZ6016G EXCLUS IVE PARTS YIEFIEABR 15
Ref. Parts Amt .
‘N N Description Eh 4 Req.
1 2157185 Presser Foot, Complete Set(02) ~frx (k) « « » « « ¢« ¢ = 1
2 2157002 Presser Foot Hinge =+ « « « - - - il N R 1
3 110004 Screw(M3.5-0.6X8) =« « « « - - - IERY « o0 0o e e 0o v b 1
4 0024505 Presser Foot(Lower) « » « - - - - L (F) + ¢ ¢ ¢ o o o o o« 1
5 0024421 Presser Foot Hinge Spring - T ELTUNR e - e e e e 1
6 004131 Screw(1/8-44X6) « « « ¢ ¢ o .. IERY « o e oo e e e e 1
7 0022156 Thread Chain Guide =+ - « = « - - ERUAR « o o000 1
8 004237 Screw(3/32-56X2.6) « « = = « o IERY o o0 v v o000 e 1
9 0024506 Presser Foot Stitch Tongue | (N L 1
10 004138 Screw(1/8-44X5) « « « o ¢ o o o ERT o o v o v e e e e 1
11 2108016 Stitch Plate, Complete Set - - - &t#RGH) « « « - « = - = - 1
12 2108017 StltCh Plate " " = = * = = = =, gg ., " ®m E = = = = ® ®m ms 1
13 2108015 Stitch Plate Tongue » = « « « « - N 1
14 004204 Screw(3/32-100%X2.2) « « « = < IERY o oo oo e e e e e 1
15 0024503 Stitch Plate Tongue Stop « « « - #RINAFysNe ¢ o 0 0 1
16 001228 SCICW(3/32 56X 3. 2) ....... lt;? .......... 1
17 2109017 Differential Feed Dog(with Rubber Face ﬁu%ﬂ (:i.A%)) -1
18 2109018 Main Feed Dog(with Rubber Face) - %2V (T AEY) - v 1
19 2109019 Auxiliary Feed Dog - = * * ° ° CNEY ot e .1
20 000932 Rubber Cushion(Large) « = « « - « iﬂ)‘]ﬂé(jc) .1
21 000933 Rubber Cushion(Medium) - « - - - HAPER) « o000 1
22 0023580 Upper Knife s « « o « ¢ ¢ ¢ o o EAR e ¢ 0 o v oo v oo 1
23 2100346 Upper Knife Holder =« « « « « « - EARBAVET o ¢« o o oo o 1
24 180002 Screw(M3-0.5X4) « « =« « o o . 155 3N 9
25 300040 Washer =+ * « + = o o o o o o o & T/ F e o o o o o o o o 1
26 2100177 Lower Knife Holder =« « « « = « - TAREB =« oo o o 00 1
27 2109320 Upper Looper =+ =+ = = « « ¢ « « - EA—IXe o e oo e e 1
28 0060297 Pine o o o « o o o « « o o o o« 2 T 1

AL6000G



16

“K2” DEVICE(1)

AZ6000G



“K2" DEVICE(1)

W LW w Lo NP DN NP R R EFEPE PP [EEN e

Parts
Na

2159901

2111050
2111051
310017
000755
2111063
004237
004404
2111055
004131

004139
2111059
2111056

004236
2111057
2111062
2111061
2111066
2111060
2111067

007623
2111058
110068
2101011
270001
0021451
0021457
0021456
001892
0021450

2101059
110042
2151000

K2T&iE (1) 16

Ant .

Description & A Req.
“K2” Device, Complete Set - - - - “K2"3%EGH) - + - « - - - - 1
Suction Pipe, Complete Set =« « ~BRIAEGH) + « + « « « « « 1
Suction Pipe + + ¢ ¢ ¢ o ¢ o o« RV - 7. SN 1
0i] Wick =+ * = = * « o o « « « « R 1
0il Wick Pin =« =« ¢ o ¢ o o o o & IERAEY » ¢ o o 0o 0 0 o 1
Suction Pipe Cover =« « =+ « = « - 1 = I/ GNP 1
Screw(3/32-56X1.7) « « « + - - - LIERY o oo oo e e e e e 1
Screw(3/32-56X5.1) ¢ + « « « « =« IERY ¢ o0 v o o0 v v o 2
Upper Trimming Knife =« « « « - - EFeoeoee e e e e 1
Screw(1/8—44x6) ........ lt*f‘) ........... 1
Screw(3/32—56x3) ........ _lh*‘:) ........... 2
Lower Trimming Knife Holder Pin« FTHXFEE Y « « « + - -« - - 1
Lower Trimming Knife =« « « « « = 1:33 ............ 1
Screw(3/32-56X4.2) « ¢ ¢« ¢ o - - 1128 S N R 1
Lower Trimming Knife Driving Plate FHEEEMK - - - - + « - - 1
Spring Sleeve = » « =+ o ¢ ¢ ¢« - FTHRRAY =T+« ¢ o o 1
Lower Trimming Knife Pushing Spring FTHEF X - - - - - - 1
Spring Protect Washer « « + « » - FTHIRRT T o o o o o o 1
Washer =« « « ¢ o o ¢ ¢ o o o o & T/ o ¢« o o o o o o o 1
Air Shield Rubber - « = « « « « - BERSRH LT« o o e o o o 1
Screw(9/64-40%X5.3) ¢« ¢ « ¢ o o HERT ¢« oo o o 0o e 0o 9
Lower Trimming Knife Guide Support FHX A FERft&E -+ - « -« - 1
Screw(M4 0. 7)(8) ........ ,IJ_‘.*T/ ........... 1
Lower Trimming Knife Guide =+ « « FHI AR« « ¢ « o ¢ o o 1
Screw(l/8—44x3) ........ _”:*\‘/“ ........... 1
Suction Power Control Tube, C. Set W5 yfR%EE (H) - - - - - 1
Suction Power Control Tube(Inner)W& 5| HFMESH - - « -« « - ¢ 1
Suction Power Control Tube - - - ERB|IHHEE - - « - -+ - - 1
Screw(1/8-44X2.9) « « « ¢ ¢ + R e v v e e e e e e 1
Nylon Hose « + « ¢ o o o o o « W%l?l—j ........ 1
Cloth Plate Spacer =« « « « « - - JaRAFr—hFAR—H . - -]
SCI'CW'(M3 5-0.6X% 4) ....... Jl:;?.i} ........... 2
Suction Pipe Support =« « -+ -+ -« - POA BRI E « e 0 0 e - 1

AZ6000G



17

“K2" DEVICE(2)

AZ6020G/K2

AZ6000G



“K2" DEVICE (2)

Ref.

12

Parts
No
2157102
2157000
110004
2157020
2157205
2107643
000444
005036
2107219
004237

2157040
110050

K2 (2) 17

Amt .

Description i 4 Req.
Presser Foot, C. Set(Y5) T (RH) » ¢ ¢ ¢ e e e . |
Presser Foot Hinge =« « « « - - - e U o000 oo o 1
SCfﬁW(M3.5‘0.6X8) ....... _lh*‘:/“ ........... 1
Presser Foot(Lower) » = « « « « - FHL(F) ¢ o« o o o o o o » 1
Presser Foot Stitch Tongue(Y5) «JlU+s « « ¢ ¢« ¢ ¢ o ¢ o ¢ o . 1
Finger Guard « « < « « « « « « TAVHH—R e« o o 0 o 1
Washer « ¢ « ¢ o ¢ ¢ o o o o o & T/ % e o o 0 o o s o o 1
Screw(1/8-44X5.6) =« « « « « « . ERT e v v v v v e e 1
Thread Chain Guide =+ « « « « - - vasg: =3 I g NN 1
Screw(3/32-56X2.6) « ¢ « o o o 1o S 2 R 1
Presser Foot Half-stay . . . . -« WEEHR * o o e e .. 1
Screw(M3.5-0.6%x4.5) J1o0; 32K 1

AZ60006



18

“C™ DEVICE

AZ6000G



DEVICE

ICH
Ref.

N e N el el el el e —

rPPDroPpPPO OO
O 1O o1~ WM -

w W N
- o ©o

Parts
Na
2109932
0033939
1094011
1097000
009960
000669
000600
000009
1097001
006905

0010263
1096000
1298000
0033938

005040
0033937
0033936
0033935

000334

005505

1090133
0010052

000623
0010112
0010290
0010310
0033940
1096004
1096005
0011987

009814

‘CER 18
Amt .
Description e 4 Req.
“C” Device, Complete Set - « - =«cdkmgg) = = = * " " = 1
Hose Band(1/4 inch) « « « - - B—ANVFA/MALF) - - 1
Hose Nipple (PT1/8X8) «+ = * * * . k—2=w S -1
Regulator (AR2000-01BG) « - - VF¥ab—F oo 1
SCTGW(M5'0.8X16) ...... .Jt*:/“' .......... 2
Washer * ® ® = ** v gLt e 4
Spring Washer « « = « « « - . RIY T Ty o oo 2
Nut « » = " = * = r e owx N S I 9
Regulator Supports « « - « - LX¥aL—FEftR - - ¢ - - 1
Wood Screw(¢5.1X20) « = + = = L gpexss . *momm o ne 2
Connector (EC6-PT1/8) =+ = « « « . IRXIF . . v v v o .. . 1
Nylon Hose(4x6Xx2000mm) + - « . F A HFK—Z. .. .. . 1
Air Valve, Complete Set- - - ITNNVTH) o - o 0o e 1
Collar(6.4%x13X9%mm) - « - - ITFNRAVTEIARAX DS — - -]
Screw(11/64-40%x8.5) - - - - RV o o i v i e e e e e 5
Return Spring = * = « < = - - ITANNVTEBIAAR -« - ¢ ¢ 1
Air Valve Holder « « « « « - ITPNRLVTERAE » « « - - 1
Air Valve Stop « « = = - - - ITFTRAVT APy INe o o o 1
. rmmom e ww o oas . , " omomomomomomowowee 1
%\udﬁjusting Screw(11/64-40X16) - - %ﬁ{ﬁ;/ ........ - 1
TAC Valve, C. Set + « « « « TACSAVT () « o v v 0 v - 1
TAC Valve » ¢ « ¢ o o o o « & TAC}\‘]],j‘ ......... 1
Gasket =+ ¢ *» ¢ ¢ o o o o o @ }\"‘\/%:/ .......... )
Joint (I=4) =+ « « « « o « « = BEFE - o o 0 o 0 oo e 9
Connector (EFC6-PT1/8) - - - - R I S 1
Venturi Tube =+ « = = « « « -« RYyF Yo o v o o o o 1
Hose Band(3/8 inch) - + - - - R—ANRVRQBABLF) - -2
Vinyl Hose(12X 18X 1500mm) S =T I e S 1
Vinyl Hose(12X18X500mm) » « *» * E=—JbTR—R + « = + + - - 1
UL Clamp =+ « * + « = « + « « ULZ Sy F e o v o o o o o e 3
Wood Screw(¢3.1x20) - - - - RKRY o o0 o0 e e e e 3

A26000G



19

Ful ly-submerged Setting

L 18
PR > ST

: =

: T 12

- S

& 1 @?}—11

AZ6000C

1
'

:9
&/

EXTRA PARTS

28




MISCELLANEOUS SUPPORT ING BOARD 27 iREth 19

Ref. Parts
MNo _Na_
1 2150212
2 110015
3 2150213
4 110013
5 2100339
6 000070
7 009861
8 2101450
9 2101451
10 0020064
11 000162
11 000162
12 000016
12 000016
13 2100375
14 005624
15 2100337
16 2100338
17 009864
18 009871
19 0020057
20 0020045
21 2100336
22 000538
23 140011
24 2100374
25 350007
26 0020078
27 0020077
28 009992
29 0020076
30 009995

Ant .
Description i % Req.
Belt Cover =« + « « « « « « « & , /\}]/'\17}\__ ........ 1
SCF@W(M4 0. 7><.25) -------- -u:* ---------- 2
Supplementary Belt Cover - + - - f{;bI\ﬁﬁﬁbiJ/\—— ------ [
ScreW(M4 0 7X8) -------- Jh*:\/\ s " " oE o E o omom omoEo 2
Supporting Board + - - - - - - ,Pzgrgg .......... 1
Hanging Nui .......... )'j" -------- 4
Hanging Bolt (Semi-submerged on y)ﬁ%,)ﬂ</V}\(456ti§092%) - -4
Spacer (15mm) = ¢ ¢ ¢+ ¢ o o o s N < 4
Spacer (5um) (See the below) - - "‘”/7 ﬁx«—ﬁ-(?‘ﬂﬁﬁ@) - -4
Supporting Board Rubber Cushion- = iR AEE « « = « « « - - 8
Washer (Semi-submerged) =« « « < - Tod v (LK) - - - - 4
n  (Full-submerged) - - - - - TV (£UHKX) - -+ - - 20
Nut (Semi-submerged) « « = « + - - Ty bEEHER) oo e 8
Nut (Full-submerged) = = = = - - - Ty bh(&UR) - - -e 20
Chute (Upper) Support « = « + « « v a— R (E)ERftHR = - - - !
Screw(M4-0.7x10) * = = * "t T 125 S A 4
Chuteéupperg ---------- :/:‘_}\(_}:) -------- 1
ChUtE’; LOWET) ©® o o o o o o o o o =a-- (—F) -------- |
Hanging Bolt (Full-submerged only) %V Rv b (£t DHA) - « - 4
Bolt (Full-submerged only) - « « « R h(LURDOA) - - - - - 4

Supporting Board Connector (Full-submerged only) %7z (£iZ0%)2
Supporting Board Sleeve (Full-submerged only) %r&x)-7(£i%03) - 2

Supplementary Chute Cover - - « « &=— MBI H N— . - - - - 1
Washer ............. 7\7:‘/.!? .......... 1
Wing Bolt (M4-0.7X6) =« « « « « - FaPRNAVE « ¢« o o 0o 1
Chip Receiver (Semi~submerged only) Y17 (YA nHA) - - -1
Wood Screw(¢3.5X16) « = « = « - y, 5 3720 S 9
Idler, C. Set(for Left Footing Pedal) 7A K (¥) - « - - - 1
Idler Support s « « « « « « « « - TARTEBMHR = - - - - - 1
Screw(M4-0.7X10) » = « = = « ¢ - ERT o o v o v e e e e 9
Tdler « = + = « » o « o o o o « & FART « o o oo o v oo 1
SCTCW(M3‘O.5X5) ........ _Ih*”\/‘\ ........... 9

(BF) T—INOESSmORFIIRE, )
Note : Not necessary when the thickness of Table IS 45mm.

AZ6000G



20

AZ60000



THREAD STAND

Ref

N3

O@m\lo‘)(ﬂb(JOl\)ll—\H

—

[ e el = = BEN
DWW N U~ WRN

o N
[N

NS N NG SR )]
o o1 B~ w

Do o
oo

N =

Parts
Na
9620693
9620694
9620631
9620670
9620689
911002
911001
910001
9620673
911006
910000

9620675
930052
930053
910003

9620702

9620703

9620700

9620688
911060

9620691

9620690
9620663
9620678
9620679
9620680
9620681

930055
9620665

Description

RiIE 20
Amt .
AT 44 Req.

Thread Stand, C. Set(3 Spools Type) R3& () B3FKA) - » -1

” » (4 Spools Type) » » (UX%LH) - - -1
Column Cap =« ¢ ¢ ¢ ¢ o o o o & b B NE S B A N SRR 1
Column Pipe (Upper) =« = « « « « =« SASANRALF(L) s+ o o o 1
Thread Guide Holder(Large) =+« =  HAREKAF(K) » « » « « 1
SCI'CW(M4"0.7X20) ........ _U:*\‘/‘ ........... 1
SCI‘CW(M4‘0.7X12) ........ Jh*:‘/‘\ ........... 3
Nut « ¢ ¢ o o ¢ ¢ o o o o o o o & F R e e e e e e e e e . 4
Column Pipe Connector « « « « « - AT ANAL TR - - - - 1
SCYCW(M5—0.8X13) ........ _u:*s‘/“ ........... 92
NUL © = ¢ o o o o o o o o o o o F R e e e e e e e e 5(6)
Column Pipe (Lower) =« « = « « < - S KL L(F) e ¢« o+ » 1
Washer =+ * ¢+ « o o o o o o o o & T/ s o o o o s o o o 1
Spring Washer « « « « « « « « « 2RIV TTo¥x s o oo o 1
Nut (M16-1.5) « « « « = » « « « « A R 1

Thread Hanger (2 Spools Type)

* ALy RAVTQERA) - -4

Thread Hanger (3 Spools Type) + « ALy RAVH GELH) - -2
Thread Eyelet = « = « = ¢ ¢« - - TAVY R oo o0 oo 3(4)
Thread Hanger Holder =+ « « « - - Ay KAV EREE - » -+ 2(4)
Screw(M6—lX15) ......... _U:*:‘/“ .......... 2(4)
Thread Guide Arm = = = « « « « HART—E o oo oo o 1
Thread Guide Holder (Small) cHARBATL OGN e o o v 1

Thread Guide(3 Spools Type) - -
Spool Cushiones « « « « o ¢ ¢« « &
Spool Pinm e = + = + o o« o o o o
Sp001 Mat ............
Spool Seat Disc s « = = « = - - -
Spr lng Washer = « « ¢ ¢ ¢ « « « &
Thread Guide(5 Spools Type) - -

- Ay FHA FGHFRA) - -1

RT—=NTyav. - - -3(4)
AT —VHf e oo e e e 3(4)
RF—=N=y b oo oo 3(4)
=3 R 3(4)
RFYV T T oy -+ -+ 3(4)

ALy RH A K GEAR - -1

AZ6000G



21 WARNING LABEL WS -~<JL

ABEL ‘arts No. Description
% i

n ¥ s %

B
~

NN

ACAUTION A

‘ Do not operate without eye guard 390140 | CAUTION IN OPERATION

and safety devices.
Beforethreading, changing needle,

cleaning etc. switch off main switch.
L

A E K
MBI TIHET D,

SERESEEONT | | 00143 | meEmET
BEETHO>THS., %

L. RE PO,
MIRCHARET I & |

pd)

(ASEESE| 0h - EMI5LER.

REAM TR .
A DANGER A - DANGER : wARNING OF ELECTRIC SHOCK BY
5S> ThomITAC L, HIGH=\OLTAGE

To open this cover, 390144

turn off power REEES~N
supply and wait

more than 5 minutes

before opening.

\

"Be sure to connect earth line."
390145
T =RV

ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECT1ON
EEH RRR TV
EYE GUARD : TAKE CARE NOT CAUSE INJURY
| TO EYES
390147 | BELT COVER : DO NOT INSERT FINGERS
CATION AR T

CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 SOLENOID

P>

MEEE 5
CAUT1ON HIRERT




LIST of MAIN SPARE PARTS
(FEHHMYREF)



22

AZBUUUG Class LIST of MAIN SPARE PARTS (X ®&&Y R I)

Main Parts Presser Presser Presser _
Need le Stitch
Foot, Foot Foot
Clamp _ Tongue
C. Set Hinge (Lower)
Mode 1s &tk A M) |[#HxeyY | #z(F) Ao\
AZ60206-Y5 | 2159102 | 2157057 2157000 2157020 2157205
Y5/K2 " 2157102 ” " N
AZ6003G-04 » 2157050 " » 2157200
AZ6016G-02 " 2157185 2157002 0024505 0024506




22

Thread Stiteh Differentia | Main Auxiliary | Upper Lower
Chain
_ Plate
Guide Feed Dog Feed Dog Feed Dog Looper Looper
mBHAL | 8 & | At v | #%y | A%y | Ea—st | Fa—ss
0034535 2108004 2109005 2109006 [ 2109067 2109322 2109347
2107219 n n n” ”
0034535 2108003 " ” N 2109320 it
0022156 2108016 | 2109017 2109018 2109019 " "

_—
_—




23

AZG6000G INDEX

‘Parts Page Ref. Weight! Parts Page Ref. Weightl
No No No (g) | No No No (g)
000009 18 8 | 004131 15 6
000010 2 6 | 004131 16 10
000014 4 44 i 004138 15 10
000014 9 35 I 004139 16 11
000016 19 12 I 004204 15 14
000035 6 26 I 004236 16 14
000070 19 6 I 004237 8 39
000162 19 11 I 004237 14 19
000177 4 9 | 004237 15 8
000178 4 7 I 004237 16 7
000322 4 26 I 004237 17 10
000334 18 19 I 004404 16 8
000393 6 45 |
000419 13 30 I 005036 8 43
000444 2 9 I 005036 14 17
000444 8 42 t 005036 17 8
000444 14 16 I 005040 18- 15
000444 17 7 | 005075 1 30
000456 13 41 I 005345 6 31
000482 8 6 I 005505 18 20
000526 5 23 | 005624 19 14
000528 11 38 [
000532 7 14 I 006035 4 24
000538 19 22 | 006816 1 22
000561 11 39 | 006861 13 29
000567 6 48 I 006905 18 10
000567 13 6 |
000600 18 7 I 007623 16 21
000623 18 23 I
000629 9 26 I 009814 18 31
000644 1 5 I 009861 19 7
000644 4 25 I 009864 19 17
000653 4 30 | 009871 19 18
000665 14 9 | 009960 18 5
000669 11 6 I 009992 19 28
000669 18 6 i 009995 19 30
000688 7 27 |
000690 11 34 I 0010052 18 22
000726 1 37 I 0010112 18 24
000755 16 5 I 0010263 18 11
000779 9 31 I 0010290 18 25
000932 15 20 I 0010310 18 26
000933 15 21 |

I 0011987 18 30
001123 1 4 |
001203 2 21 I 0020004 1 15
001228 15 16 I 0020005 1 16
001820 13 5 I 0020016 2 22
001892 16 29 I 0020045 19 20

I 0020057 19 19
003636 5 22 I 0020064 19 10
003637 1 10 I 0020076 19 29
003637 2 23 I 0020077 19 27
003637 6 23 | 0020078 19 26

I 0020118 4 6

PAGE =

Parts Page Ref. Weight

No. No. No. (g)
0020137 1 29
0020350 11 44
0020401 12 18
0020491 14 2
0020496 7 13
0020538 11 36
0020538 13 44
0021450 16 30
0021451 16 26
0021456 16 28
0021457 16 27
0022156 15 7
0022215 4 46
0023473 12 26
0023580 15 22
0024083 4 4
0024084 4 3
0024095 2 25
0024156 4 14
0024157 4 5
0024421 15 5
0024446 2 20
0024503 15 15
0024505 15 4
0024506 15 9
0030748 13 27
0031111 4 8
0031831 13 9
0032604 6 34
0032879 1 23
0032919 7 24
0032952 4 12
0032962 4 11
0032971 4 13
0033024 3 14
0033627 1 24
0033935 18 18
0033936 18 17
0033937 18 16
0033938 18 14
0033939 18 2
0033940 18 27
0034535 8 38
0034535 14 18
0036518 3 22

1



INDEX

(g)

Parts Page Ref. Weight! Parts Page Ref. Weightl
No. No. No (g) | No No No
| 110026 12 33
0060297 14 24 I 110031 1 14
0060297 15 28 I 110033 11 26
| 110035 4 40
0068202 11 29 | 110035 7 12
0068517 3 15 | 110036 10 17
I 110038 14 8
0080503 13 26 | 110042 16 32
I 110045 1 6
0093090 5 7 ! 110045 13 32
0093303 4 37 | 110046 7 26
0093864 7 16 | 110048 3 3
I 110050 8 36
0095027 11 8 [ 110050 14 21
I 110050 17 12
100000 11 40 | 110053 13 45
100001 1 13 | 110054 2 32
100001 8 23 | 110064 3 19
100002 11 5 | 110064 12 2
100073 8 2 I 110065 8 22
| 110068 16 23
110001 2 3 I 110070 12 24
110001 4 22 | 110071 9 17
110001 6 29 | 110073 4 29
110001 7 21 | 110076 2 8
110002 6 36 i 110106 2 15
110002 9 36 I
110003 2 28 | 120006 6 6
110004 7 15 | 120006 7 6
110004 8 34 | 120006 9 5
110004 12 3 | 120006 10 5
110004 14 12 I 120006 11 2
110004 15 3 | 120010 8 17
110004 17 3 I 120013 9 32
110006 6 18 I 120017 1 28
110009 4 36 | 120017 8 20
110009 6 27 | 120049 6 2
110009 9 12 ! 120049 7 2
110009 10 14 I 120049 9 2
110011 6 33 I 120049 10 2
110012 1 12 |
110012 2 11 | 130001 9 16
110012 7 18 | 130002 12 15
110012 8 8 | 130003 3 25
110013 2 2 I 130003 12 35
110013 3 7 |
110013 4 2 I 140000 11 17
110013 6 46 I 140001 11 11
110013 19 4 | 140002 10 12
110015 19 2 | 140003 6 13
110016 1 18 | 140004 9 21
110016 11 43 | 140011 19 23
110016 13 4 I 140012 14 5
110017 11 45 I 140014 7 30
110026 4 45 |

Page = 2

Parts Page Ref. Weight
No. No. No. "(g)
150004 3 10
160001 1 8
160001 5 4
160001 8 31
160001 9 10
160001 11 33
160001 12 12
160001 13 3
160002 6 4
160002 7 4
160002 9 23
160003 6 8
160003 7 8
160003 10 8
160003 12 29
160007 5 2
160007 8 26
160007 11 21
160007 12 10
160016 6 19
160027 5 14
170032 2 5
170045 8 11
170047 8 15
170049 4 34
180001 8 12
180002 12 23
180002 15 24
180003 12 28
180014 10 18
190001 11 41
190015 2 13
190016 4 10
190080 8 1
210009 9 30
210267 11 32
211063 16 6
270001 16 25
300000 11 4
300004 1 27
300008 6 12
300008 9 20
300008 10 11
300040 15 25
300043 1 34
310001 6 42



AINDEX

\
!
!
I
I
\
\

Parts Page Ref. Weight! Parts Page Ref. Weightl
No. No. No (g) ! No No No ()
310005 6 40 | 1298000 18 13
310017 16 4
310065 9 28 I 2049401 1 36
310073 13 20 |
310081 13 38 | 2100006 1 1
310089 6 16 | 2100009 7 22
310089 9 24 2100011 1 7
310090 13 42 I 2100012 1 9
310109 5 25 I 2100014 1 3
| 2100024 2 24
320008 6 47 | 2100032 13 43
320008 13 11 | 2100035 3 1
320009 13 23 | 2100037 3 21
320010 13 46 2100047 3 4
| 2100053 1 17
330000 3 17 | 2100063 4 1
330008 3 16 I 2100088 9 3
| 2100088 10 3
350007 19 25 | 2100098 5 34
I 2100099 8 25
390097 2 18 I 2100105 5 17
390098 2 17 I 2100117 5 19
390140 21 1 I 2100136 6 11
390143 21 2 | 2100137 6 7
390144 21 3 | 2100138 6 14
390145 21 4 | 2100144 6 3
390146 21 5 I 2100145 6 32
390147 21 6 I 2100152 6 39
390148 21 7 I 2100160 7 1
390177 2 16 I 2100161 7 7
I 2100161 9 9
910000 20 10 I 2100161 10 7
910001 20 7 I 2100162 7 5
910003 20 14 | 2100164 7 11
| 2100165 7 10
911001 20 6 I 2100166 7 25
911002 20 5 I 2100167 7 28
911006 20 9 | 2100168 7 29
911060 20 19 I 2100173 7 3
| 2100174 7 19
930052 20 12 I 2100176 6 15
930053 20 13 I 2100177 15 26
930055 20 27 I 2100181 8 3
| 2100189 8 28
1090133 18 21 I 2100192 8 21
| 2100193 8 13
1094011 18 3 | 2100197 8 18
I 2100199 8 30
1096000 18 12 | 2100211 10 10
1096004 18 28 | 2100215 10 1
1096005 18 29 I 2100219 10 9
1 2100221 9 19
1097000 18 4 I 2100227 9 15
1097001 18 9 2100229 4 38
| 2100241 11 14

Page = 3
Parts Page Ref. Weight
No. No. No. (g)
2100242 11 13
2100243 11 15
2100244 11 16
2100248 11 9
2100249 11 10
2100251 11 3
2100252 11 28
2100253 11 30
2100256 11 35
2100262 11 31
2100263 11 37
2100266 11 12
2100269 11 27
2100271 11 42
2100272 5 29
2100275 12 21
2100276 12 22
2100277 12 19
2100278 12 20
2100279 12 27
2100280 12 16
2100281 12 14
2100283 12 13
2100284 12 17
2100288 11 20
2100289 12 25
2100336 19 21
2100337 19 15
2100338 19 16
2100339 19 5
2100346 15 23
2100349 14 6
2100353 14 7
2100354 14 4
2100363 13 2
2100369 13 14
2100374 19 24
2100375 19 13
2100385 14 1
2100502 6 28
2100518 8 19
2100533 6 41
2100534 2 27
2100535 6 43
2100536 6 44
2100538 2 19
2100580 8 5
2100602 12 11
2100625 5 3
2100642 5 36
2100642 6 20
2100667 9 25
2100671 11 22
2100672 11 23
2100673 11 24



INDEX Page = 4

Parts Page Ref. Weight Parts Page Ref. Weight! Parts Page Ref. Weight

|
NO. No. No. (g) | No No No (g) | No. No. No. (g)
2100674 11 25 | 2109006 12 31 | 2150046 5 27
2100854 9 33 | 2109017 15 17 | 2150047 5 28
2100855 2 26 | 2109018 15 18 | 2150048 5 21
2100856 2 31 | 2109019 15 19 | 2150049 5 20
2100861 3 13 | 2109067 12 32 | 2150050 5 35
2100863 1 21 | 2109200 6 35 | 2150051 6 17
2100864 1 20 | 2109201 10 16 | 2150055 13 36
2100865 12 1 | 2109320 14 23 I 2150056 13 37
2100866 12 4 | 2109320 15 27 | 2150057 6 24
2100867 12 5 I 2109322 9 29 | 2150058 6 25
2100868 12 8 | 2109347 10 15 | 2150060 7 9
2100869 12 6 I 2109932 18 1 | 2150063 12 9
2100870 12 7 | I 2150064 11 1
2100872 5 15 | 2110026 3 6 | 2150065 11 18
2100873 3 23 ! 2110027 3 5 | 2150066 11 19
2100874 3 24 | 2110183 5- 6 | 2150067 12 34
2100875 1 26 | 2110184 5 5 I 2150069 5 33
2100884 9 18 | I 2150070 9 6
2100890 9 37 [ 2111050 16 2 I 2150071 9 4
2100892 9 27 | 2111051 16 3 | 2150072 9 7
2100895 13 40 | 2111055 16 9 I 2150075 9 8
2100896 13 39 [ 2111056 16 13 I 2150075 11 7
2100899 6 5 | 2111057 16 15 | 2150076 10 4
2100900 9 1 | 2111058 16 22 I 2150084 9 14
2100902 10 6 | 2111059 16 12 | 2150094 13 25
2100903 9 22 | 2111060 16 19 I 2150095 13 24
2100918 3 20 | 2111061 16 17 I 2150096 5 9
2100921 3 2 | 2111062 16 16 | 2150097 13 28
2100926 13 16 } 2111066 16 18 I 2150100 5 11
2100927 13 17 | 2111067 16 20 I 2150105 6 1
2100928 13 18 | | 2150110 4 28
2100929 13 19 | 2129423 2 29 I 2150111 4 31
2100935 13 1 | I 2150112 4 32
2100957 13 15 | 2150015 1 11 | 2150114 4 27
2100958 13 12 | 2150016 2 1 | 2150115 4 23
2100961 3 11 | 2150017 3 18 | 2150116 4 15
| 2150018 2 4 | 2150117 9 34
2101011 16 24 | 2150019 7 20 | 2150118 10 13
2101059 16 31 | 2150020 7 17 I 2150119 4 39
2101435 14 3 | 2150021 7 23 I 2150120 4 42
2101450 19 8 | 2150022 3 12 | 2150121 4 43
2101451 19 9 | 2150023 2 10 I 2150123 4 41
| 2150024 2 12 I 2150124 4 21
2107219 17 9 | 2150025 2 14 I 2150125 2 7
2107643 8 41 | 2150026 1 19 | 2150130 9 11
2107643 14 15 | 2150027 4 35 I 2150132 4 33
2107643 17 6 | 2150035 6 37 | 2150138 8 16
| 2150038 5 10 l 2150139 8 24
2108003 14 22 | 2150039 5 16 I 2150140 8 27
2108004 6 30 | 2150040 5 24 I 2150141 8 29
2108015 15 13 | 2150041 5 26 I 2150145 8 4
2108016 15 11 | 2150042 5 32 | 2150146 8 7
2108017 15 12 | 2150043 5 18 I 2150147 8 9
} 2150044 5 30 I 2150148 8 10
2109005 12 30 I 2150045 5 31 | 2150150 6 49



INDEX Page = 5

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight

No No No (g) | No No No () | No. No. No. (g)
2150201 13 7 I} 9620689 20 4 |
2150202 13 21 | 9620690 20 21 |
2150206 13 10 Il 9620691 20 20 |
2150207 13 22 | 9620693 20 1-1 |
2150210 1 2 |1 9620694 20 1-2
2150212 19 1 | 9620700 20 17 |
2150213 19 3 I 9620702 20 15 |
2150214 5 1 9620703 20 16 |
2150500 6 10 {
2150510 6 9
2150515 9 13

I

I

I

2151000 16 33 I

I

I

2157000 14 11 |

2157000 17 2

2157002 15 2

2157020 8 37

2157020 14 13

2157020 17 4

2157040 8 35

2157040 14 20 | !

2157040 17 11 I

2157050 14 10 I

2157057 8 32 I

2157102 17 1 I
2157185 15 1

2157200 14 14 I

2157205 8 40 I

I

[

I

I

|

I

|

|

|

|

|

|

|
2157000 8 33 |

|

| I

|

I

|

|

|

I
I
!
I
I

2157205 17 5

2159102 6 21
2159901 16 1

3100060 13 31
3100061 13 33 f
3100129 5 8 I
3100329 13 35 I
3100345 13 34 [
3100370 6 38
3100370 13 8
3100371 13 13

|
{
I
[
9620631 20 2 I
9620663 20 22 [
9620665 20 28 I
9620670 .20 3 I
9620673 20 8 I
9620675 20 11

9620678 20 23 I
9620679 20 24 [
9620680 20 25 I
9620681 20 26 I
9620688 20 18 I





